

REGIONAL TESTING CENTRE (WR)

क्षेत्रीय परीक्षण केन्द्र (प .क्षे .)

Government of India, Ministry of SSI,

भारत सरकार ,लघु उद्योग मंत्रालय

Kurla Andheri Road, Sakinaka,

कुर्ला अंधेरी रोड , सकीनाका

MUMBAI - 400 072.

मुंबई - 400 072



Tel. (022)-28570588/28576998/28571775

दूरभाष : 28570588/28576998/2857 1775

Gram. REGTEST,MUMBAI-72,

तार : रिगटेस्ट मुंबई - 72

Fax (022)-2857 2238

परीक्षण / कैलिब्रेशन रिपोर्ट

TEST /CALIBRATION REPORT

कार्य संख्या

Job order No.RTC / WR /CHEM/ 213 /05-06/

तिथि

Date : 13/10/05

रिपोर्ट संख्या :

Report No : 213

को जारी किया

Issued to : SUPERBOND INDIA,

308,Sai Chambers,Near Railway Station,

Santacruz (east),Mumbai 400 055

जारी करने की तिथि

Date of Issue: 28/10/05

सैम्पल पर पहचान चिह्न
Identification Mark
of Sample

Superbond Aluminium composite panel

आवेदन संख्या

Request No: -

तिथि

Date : 13/10/05

वांछित परीक्षण

Test Required : As per party's specifications:-

सामान का ब्यौरा

Material Details : Superbond Aluminium composite panel

क्रम संख्या Sr.No.	परीक्षण का नाम Name of the Test	मानक विशिष्ट Standard Specification	वास्तविक परिणाम Actual Sample Results	टिप्पणी Remarks
1	Film thickness:-	-	34 microns(on average)	-
2	Gloss at 60 degree:-	-	33.9(on average)	-
3	Muriaritic acid resistance spot test:- (15% soln.& 15 minutes)	-	No loss of film adhesion or visual change in appearance observed.	-
4	2H Pencil hardness:-	-	No scratch observed.	-
5	Specific gravity:-	-	1.38	-

टिप्पणी: यह रिपोर्ट परीक्षण के लिए जमा करवाए गए विशेष सैम्पल के लिये है। बिना लिखित अनुमति के इसे दुबारा न बनाया जाए। परीक्षण किये गये सैम्पल परीक्षण रिपोर्ट जारी करने के तीस दिन के भीतर वापस लिये जा सकते हैं। पार्टी द्वारा परीक्षित (परीक्षण किया गया) सैम्पल ,रिपोर्ट जारी किये जाने की तारीख से 30 दिनों के भीतर निश्चित रूप से वापस ले जाया जाए अन्यथा, इस सम्बन्ध में किसी भी प्रकार के दावे या पत्राचार पर विचार नहीं किया जाएगा तथा ऐसे सैम्पल / सैम्पलो का सरकारी प्रक्रिया के अनुसार निपटारा किया जाएगा।

N.B :1) This report pertains to the particular sample submitted for test.

2) This report may not be reproduced without prior written permission of RTC, Mumbai.

3) The tested sample(s) should be collected positively within 30 days from issue of this report failing which no claim whatsoever and no correspondence in the matter shall be entertained and such samole(s) will be disposed off as per Government procedures.

द्वारा अनुमोदित .

Approved By.